Spare parts

Screws P2~P6
Pins P7
Shims P8~P12
Cartridges P12
Clamp sets P13~P14
Clamps P15~P16
Chipbreakers P16
Wrenches P17
Springs / Nuts / Punches / Others P18~P19
Former parts list P20~P36
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Screws

£ Dimension (mm) Angle Torque
Shape Description = Remarks
£ A B | C [ D | E F 9 (N-m)
A -6X38 o] M6X1.0 38.0 6.0 10.0 3.0 3.0 -
-8X44-9.5 o] M8X1.25 44.0 9.5 6.0 4.0 4.0 - .
-10X46 o] M10X1.5 460 | 115 8.0 5.0 5.0 -
A -519TR o] M5X0.8 19.0 | 10.0 - 15 - 40° -
BH 3X6 o] M3X0.5 6.0 - 20 20 - -
3X12 o] M3X0.5 12.0 - 20 20 - - -
6X25 (o] M6X1.0 25.0 - 4.0 4.0 - -
BH 6X10TR o] M6X1.0 10.0 | 12.0 5.0 125 - - 6.5
B D
T T ® 8X15TL o) 150
o o
b M8X1.25 15.0 - 125 - - 6.0 L...  shows Left-hand thread
‘L’ 8X23TL o] 23.0
e -2D M4X0.7 215 6.4 35 25 20 - 1.7
©<pE_1
-3D M5X0.8 220 | 80 4.0 3.0 25 - 39
e
-5D M5X0.8 280 | 80 4.0 3.0 25 - 3.0
<[ \ U
(& -3D-TR o] M5X0.8 220 8.0 4.0 5 T5 - 3.9
F B E
<EI1‘° <> GS -50 o) M5X0.8 130 | 75 - 30 - 82° -
—
E
HF 20X53H (o] 350 | 43.0 | 180
M20X2.5 14.0
20X53HA (o] 33.0 | 50.0 | 200
2AX60H o 205 195 14.0 With Coolant Hole
E M24X3.0 65.0 17.0
- 24X60HA (o] 36.0 24.0
HH 3X6 (o] 6.0
M3X0.5 55 3.0 25 - -
3X12 o] 12.0
HH 4X16 (0] M4X0.7 16.0 7.0 40 3.0 - -
HH 5X15 (o]
%) 15.0
+© 5X15L (o) L...  shows Left-hand thread
©
5X16 16.0
Qo O ! s 85 | 50 | 40 | - -
[ 5X20 o 20.0
©
o 5X25 o] 25.0
v 5%30 [} 300
E HH 6X12 (o] 120 -
6X16
o 16.0
6X16A o]
6X18 (o]
M6X1.0 180 | 100 | 60 5.0 - -
6X18A (0]
6X20 o] 20.0
6X25 o] 25.0
6X30 o 30.0
HH 8X20 o] 20.0
M8X1.25 13.0 8.0 6.0 - -
8X25 o] 25.0

©: Available
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Screws

E Dimension (mm) Angle Torque
Shape Description = Remarks
£ A B | C [ D | E Fl oa (N-m)
HH 10X25 25.0
o 10.0 8.0
10X30 (o] 30.0
10X30S (o] M10X1.5 300 | 160 | 6.0 7.0 - -
10X35 35.0
o 10.0 8.0
10X40 o] 40.0
HH 12X35 0] 35.0
M12X1.75 180 | 120 | 10.0 - - -
12X40 o] 40.0
HH 16X35 o] 35.0
16X40 (o] M16X2.0 40.0 | 240 | 160 | 140 - -
16X45 o] 45.0
HH 20X40 o] 40.0
M20X2.5 300 | 200 | 17.0 B -
20X55 (o] 55.0
HH 4X12 o] M4X0.7 10.0 70 4.0 3.0 20 . .
HH 8X25H o] M8X1.25 250 | 13.0 8.0 5.0
10X30H o] 30.0
M10X1.5 160 | 100 | 60
10X35HK o] 35.0
- - - With coolant hole
12X35H (o]
M12X1.75 350 | 180 | 120 8.0
12X35HK o]
16X52H o] M16X2.0 36.0 | 240 | 160 | 120
HS 3X3p o] 29
3X4pP (] M3X0.5 3.9 - - 15 - - 1.0
3X4 o] 4.0
HS 4X4p o] 39
M4X0.7 2.0 20
x4 [0} 40 | - - - -
HS 5X5 0] M5X0.8 5.0 25 3.0
HS 6X4P (o] M6X0.75 3.9
6X6 o] 6.0
6X8T o] 8.0 - - 3.0 - - 4.0
M6X1.0
6X14 (0] 14.0
6122 ° 20 HS4X4P and HS6X4P
HS 8X10 o] 10.0
M8X1.25 - - 4.0 - - have a flat edge
8X12 o] 12.0
HS 10X10 (o] MI0X1S 10.0 0 )
10X16 ) - 160 - Clamp screw equivalent to
Hs 1212 ) 120 Jsg-177
12X16 o] 16.0
12X18 (o] 18.0
12X20 (o] M12X1.75 20.0 - - 6.0 - -
12X25 o] 25.0
12X30 o] 30.0
12X35 (0] 35.0
HS 16X12 (o] 120
16X18 o] M16X2.0 18.0 - . 8.0 B .
16X20 o] 20.0
HS 5X4LP o] M5X0.8 4.0 - - 25 - -
HS -2524TRP o] 24
M2.5X0.35 5IP 0.5
-2534TRP o] 34
- - - - IP shows Torx Plus
-3048TRP o] M3X0.5 4.8 6P 0.8
-4067TRP (] M4X0.7 6.7 7IP 12
HS -50100TRP o] M5X0.8 10 6.0 - 15IP - - 3.5 IP shows Torx Plus

©: Available
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Screws

% Dimension (mm) Angle Torque
Shape Description = Remarks
g A B C D E F ] (N-m)
B 8 ° MAX0T 0 | mo 20 20 R...  showsRight-hand thread
' ' ' ' ' ' L...  showsLeft-hand thread
Ls -03N 9.7 20 20
M5X0.8 M5X0.8| - - - N: Silver coated
-03SN 12.0 25 3.0
LS -05 0] M5X0.8 15.5 |M5X0.8| - 20 2.0 - 20
LS -IN o 17.0
-15N 0] M6X1.0 14.2 6.0 - 25 25 - 3.0
-7 0] 21.0
LS -N (o] 20.0 N: Silver coated
-3 0] M8X1.0 220 8.0 - 3.0 3.0 - 4.0
-4N 0] 24.0
-5 (o] M10X1.0 29.0 | 10.0 - 4.0 4.0 - -
LS -1P (o] M6X1.0 165 | 6.0 10IP | 10IP 20
IP shows
-2P (0] 182 - - Torx Pl
M8X1.0 80 15IP | 151P 35 onrius
3p [0} 218
LS -1 o] 9.5
M6X1.0 - - 3.0 - - -
-15 0] 12.5
M 3X8 o] 8.0
<I E % X0 o M3X0.5 120 >3 20 . i . i Flat fillister head screw equivalent to
JISB-1101
s 0D
4X10 o] M4X0.7 10.0 70 26
SB -1R 0] M2X0.4 53 38 T6 0.5
-21R 0] M2.5X0.45 6.2 45 T8 1.2
3R o] 72 48
M3X0.5 T10 82° 20
-3STR (] 6.4 5.2
-3.5TR (o] M3.5X0.6 93 5.6
T15 35
-4TR 0] M4X0.7 7.7 58
-5TR (o) M5X0.8 20.0 8.7 - - T20 90° 45 R...  showsright-hand thread
-2290TR o] M2.2X0.45 9.2 2.8 T6 0.5
-25100TR O | M25X045 100 | 35 7 0.8
-40115TR 0] M4X0.7 1.5 55 T15 6 3.5
-5070TR 0] 7.0
-5090TR 0] M5X0.8 9.0 6.8 T20 45
-50120TR o] 12.0
% ©: Available
Reference
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Screws

% Dimension (mm) Angle Torque
Shape Description = Remarks
g A B C D E F a ] (N-m)
SB -1635TR 0] M1.6X0.35 33 26 T 6
SB -1STR 0] M2X0.4 5.0 31
-1840TRP 0] M1.8X0.35 4.0 25 6P 55°
-2035TR X A
L 37 130 16 60°
-2035TRG 0] 35 27
-2037TRP [0) 37 ' 6IP 55°
-2040TR . .
Lo 38 3.0 T6 05
-2040TRG (o) 4.0 - - -
-2041TRP °
Lo M2X0.4 4.1 op 60
-2042TRG ) 27
-2045TR
Lo 43 T6
-2045TRN (o) 28 37°
-2050TR () 48 3.0
-2060TR () 58 35 8 60° 12
-2080TR o 83 28 T6 0.5
B -2250TR o 5.1 31
-2255TR . .
o M2.2X0.45 55 35 - - 7 - 60° 0.8
-2260TR o 58 31
-2270T% o 6.8 32
SB -2545TR o 46 s
-2555TRG (o] 54
-2555TRP o M2.5X0.45 55 35 - - 8Ip - 60° 12
-2560TR (o] 5.7 s
-2570TR o] 6.8
SB -3060TR (o] 53 10
4.2 20
-3060TRP (o] 6.0 101P
-3065TRP o] 6.5 4.0 8P 60° 1.2
F -3070TRG | m0s 42 | oMo | 20
-3070T% 0] 7.0 4.0 T8 1.2
-3070TRP 0] 42 0P
-3076TRP ° 76 | 39 55 20 R...  showsright-hand thread
-3080TR (o] 8.0 42 10 60°
SB _3573TRP o 73 50 L...  showsleft-hand thread
101P 20
-3575TRP 0] 75 49
-3580TR 8.0 5 35
O ysis % T I -] e IP shows
-3590TRP o 9.0 15IP 40
Torx Plus
-3592TR o 9.2 5.1 T0 20
-35120TRP (] 120 | 52 15IP 40
F B -4050TRN o) M4X0.5 46 5.1 T0 57° 20
-4060TR (o] 59
SB-40125TRN -4065TR o 6.7 55 s 15
-4070TRG (o) 7.0 ’
-4070TRN [o) 77 | 54
-4070TRS [} 6.7 710 20
-4075TRP [0} 7.5 5P
-4082TPR [0} 82 | ., 60°
-4085TR ’ - - T -
1O 1 s | ss °
-4085TRP o]
-4086TRP 8.6
° 0
-4090TRP 0] 90 5.7 35
-4090TRPN 0] ’ 55
-40120TR 0] 12.0 5.1 )
-40125TRN 0] 12.5 5.2 50° E
TS o
-40140TR 0] 140 55 60° o
-401401RN o) Y 75° =
SB -4570TRN o] M4.5X0.5 6.8 6.0 T10 57° 20 %
-45130TR 0] M4.5X0.75 13.0 6.6 201P 55° 45
SB -5085TR o] 85 120 50°
-50120TRP 0] 6.8 200P 45
-50120TRPH 0] 12.0 60°
-50120TRS 0] M5X0.8 72 151P 35
-50137K (<) B7 | 97 | R 45
-50140TR 0] T15 50° 4.2
14.0 73
-50140TRP 0] 201P 45
SB -60120TR o] 12.0 125 6 6.0
-60130TRP o) M6X1.0 13.0 8.5 20 45
-60200TRP (o] 200 6.0
SB -4070TRW 0] M4X0.7 6.7 55 T8 60° 1.2
- - - R...  showsright-hand thread
F -4590TRWN 0] M4.5X0.75 93 5.6 T10 57° 2.0
O: Available P5
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Screws

£y Dimension (mm) Angle Torque
Shape Description = Remarks
z A B C D E F a | 8 (N-m)
SC -30067 (o] M3X0.35 6.7 4.4 T8 1.2
-35085 (o] M3.5X0.35 8.5 5.7 110 60° 20
-40100 (o] M4X0.5 100 | 6.0 15 35
-50130 (o] M5X0.5 130 | 66 120 45
-60160 o] 16.0 8.0 125 40° 6.0
M6X0.75
-60210 (o] 210 | 96 30 8.0
SE -3070TRP (o] M3X0.5 7.0 43 9IP . 17
-40050TRN o] 5.0
-40055TR o 55 IP shows
-A00EHTR 1 s 58 1 5o ) Tolms | 35
-40080TR o ' 80 | e : Tonx Plus
-40090TR (0] 9.0
-40100TR (o] 10.0
SE -40120TR (0] M4X0.7 120 | 56 5 35
- - - 60°
-50125TR (0] M5X0.8 125 6.8 120 45
SH -50150TR o] M5X0.8 15.1 73 3.1 - 120 - - 45
With additional machining
sp 3X4 40 | 40
© below the flat head screw
3X6 o) M3X0.5 6.0 - - - - 920° -
Cross recessed flat head screw
3X8 o] 8.0 6.0 )
equivalent to JIS...B-1111
3X10 o] 10.0
<I 1@ " sp o o M7 | 90 | 56 - 00| - | - | o -
I —1
I B K
SP 8X35 0] M8X1.25 350 | 110 44 5.0 - - 920° -
E
. SPW -5035 O | M55 70 | 63 | ms0s | 35 A shows External,
RS -6045 (0] M6X0.75 9.0 75 M45X0.75 45 - - - - D shows Internal.
-7050 (o] M7X0.75 9.0 8.8 M5X0.8 5.0 External and Internal threads
5s 4N O Mssx05 | 85 | 66 | M7 | 40 | - | - | - - are both Right-hand threads.
SV -60136R o] 125 -
% M6X1.0 136 | 63 - - - 6° Torx
-60136TR (o] 120 45
wv
':%' TH 8X15 0] M8X1.25 20.0 85 - 4.0 - - - -
o
g
8 Left-hand Thread Right-hand Thread W 617 o 170 0 45
v M6X1.0
@(T q@ 6X18N 0] 18.0 N . - Ts - - 35
F B 8X16 (o] M8X1.0 16.0 125 6.0
Left-hand Thread Right-hand Thread w 6X18 (o) M6X1.0 175
3.0
j 6X20 o] M6X1.0 20.5
< - - - - - -
8X18 o] M8X1.25 18.0
4.0
|LE *8X21 [0} M8X1.0 210
<@
i W 10X31 (o] M10X1.0 31.0 [M10X1.5 - 5.0 - - - -
E

* No socket on right-hand thread side
0: Available
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Pins

£ Dimension (mm) Angle
Shape Description = Remarks
S A B C D E F a 9
Jﬁ LL -03N (o) 7.8 6.3
. o
‘ﬁ 035N o) 1.1 89 - - - - - -
A -03TN (0] 83 89
a
) L -05¢ fo) 107 17 12°
“ [@j -1 [o) 13.0 133 - - - - 14° -
A 2 fo) 1838 176 14°
LL 1K Po) 10.0 120
-IN fo) 103 12,0
r -1DN o) 123 12,0
2K o) 133 13.2
o
N o) 135 13.0
3K o) 16.0 14.8
A 3N o) 16.4 13.0
-4 Po) 16.4 147
-5N o) 17.1 16.7
-6 Po) 207 210
1P 25 (o) 3.65 20.0 - B - B B i
-65 fo) 3.65 25.0 - - - - - .
LPA - o) 11.0
13 o 28 130 | 42 - - - . 60°
A7 o) 17.0
LPF - o) 1.0
113 o) 25 13.0 35
7 o) 17.0 - - - - 60°
3 13.0
© 38 55
A7 Po) 17.0
(©) v I3
8 |
<I 'I| E v
EI Ei 15 35 Q| Msxs8 15.0 3.60 - 20 - - -
E ‘ B E
@ <L‘ HLD 5 weo s Lo} 180 | 365 %
M5X0.8 - - - - -
B 5X15 (o) 15.0 50 -
2
P
3
@ TEJT o
I wp 5X11 O/ M8 105 50 - 20 - - - o
E Q
B n
LSP -1 Po) 50 53
2 Po) 6.5 56
C < 3 ) 8.25 7.9
-4 (o) 9.5 10.0 ) ) ) . : )
B LSP 2K o) 5.1 52
3K o) 6.7 5.7
l P 03 o) 28 1.95 - - - - - -
175 175
038 35 1.95 - - - - - .
A 5] ©

©: Available
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Shims

@B

Spare parts

= Dimension (mm) Angle
Shape =
Description = Remarks
Handed spare parts show right-hand = A B C D E F a 0
80
DC -42 0] 12.0 32 12 R1.2
Shim screw:
6.0 44 - -
SB-4085TR
-44 o] 12.55 5.0 1.5 R0.8
b 14 0| s so | 15 | 6o | 44 Shim screu:
’ ’ ’ ' ’ SB-4085TR
DD -42 0] R1.2
32 12
-42-16 o] R1.6 Shim screw:
12.55 6.0 44 - -
-8 o) 34 13 5B-4085TR
R0.8
-44 0] 5.0 1.5
DS -42 0] 12.0 32 1.2 R1.2
Shim screw:
6.0 44 - -
SB-4085TR
-44 (o] 12.55 5.0 15 R0.8
T 2 0| & 095 | 50 | 34 | Rs | ¥ Shim screw:
' ' ' ' ' SB-3080TR
3.2 -
) o| 1 12 | 60 | 44 | R2 Shim screw:
' ’ ' ' ’ SB-4085TR
- { Shim screw:
r flw] |ov 33 [} 940 35 12 60 44 | RO - -
L S } SB-4085TR
B
(Al Around)
a DW ) o ns 32 12 R2 | #
! Shim screw:
6.0 44 -
| SB-4085TR
-44 0] 12.65 5.0 15 R0.8 -
B
R...shows Right-hand
L...shows Left-hand
556 e 0] 34.0 10.0 12.7 56 5.0 R1.6 0° 55°
Shim screw:
HH5X16
_ (Al Around)
R
all” Shim screw:
KPS -42 0] 1.5 3.2 20 7.2 32 (1.0 7° -
SP3X8
C
(All Around)
a R ° .
KPT 32 0] 8.0 32 1.9 7.0 32 R0.4 n Shim screw:
SP3X8
-42 0] 10.5 32 1.9 7.0 32 R0.8 1n° - $P3K10
Lock pin:
KVN -32 (o] 9.52 32 21 76 5.5 R0.8 - - LP-25
LP-6S
LC -32N o 9.47 24 13 6.18 4.68 R0.8 - - Shim pin: LSP-1
-4K (0] 1.7 32 1.4 8.1 6.73 R0.8 - - Shim pin: LSP-3K
-4N (o) R0.8 o
12.65 32 15 8.01 6.28 - - Shim pin: LSP-2
-42N-20 lo) R2.0
-53N (o) 15.9 48 1.7 10.0 8.0 R1.2 - - Shim pin: LSP-3
-63 (0] 19.0 48 20 11.61 93 R1.6 - - Shim pin: LSP-4
0 : Available
14_Chapter_P_2022_EN_KAP. indd 8 2023/01/23

12:09:1




Shims

Shape E; Dimension (mm) Angle
Handed spare parts show right-hand Description = Remarks
£ A B C D E F a 0
LC -42N-C (0] 12.65 32 15 8.01 6.28 - - - Shim pin: LSP-2
-53N-C o 15.9 48 17 10.0 8.0 - - - Shim pin: LSP-3
-63-C o 19.0 48 20 11.61 93 - - - Shim pin: LSP-4
R... shows right-hand
LC 4N 0] 12.65 32 15 8.01 6.28 R0.8 10° - L... shows left-hand
Shim pin: LSP-2
LD -3 0] 9.47 24 13 6.18 4.68 R0.8 - - Shim pin: LSP-1
-4K 0] 32 14 8.1 6.73 R0.8 o
1.7 - - Shim pin: LSP-3K
-4K43 o 48 3.0 83 6.60 R1.2
-42 0] R0.8
12.65 3.2 15 8.01 6.28 - -
-42-20 0] R2.0 L
Shim pin: LSP-2
-43 o R0.8
12.65 48 31 85 6.28 - -
-43-20 0] R2.0
LR -80 (] 9.47 3.2 13 6.25 4.75 - - - Shim pin: LSP-1
-81 (o] 12.65 32 15 8.01 6.28 - - - Shim pin: LSP-2
LR -10C 0] 85 32 6.3 6.3 47 - - -
Shim pin: LSP-1
-12C 0] 10.0 32 6.3 6.3 4.7 - - -
-16C 0] 13.6 32 79 8.01 6.28 - - - Shim pin: LSP-2
LS -32 0] 9.47 3.2 13 6.18 4.68 R0.8 - - Shim pin: LSP-1
-42 0] 12.65 32 15 8.01 6.28 R0.8 - - Shim pin: LSP-2
LT -3K (0] 8.53 2.7 1.0 6.1 513 R0.8 - - Shim pin: LSP-2K
3N o R0.8
9.47 2.7 13 6.18 4.68 - - Shim pin: LSP-1
-32N-20 0] R2.0
-4N 0] R0.8
12.65 3.2 15 8.01 6.28 - - Shim pin: LSP-2
-42N-20 0] R2.0
LW -3 0] 9.47 24 13 6.18 4.68 R0.8 - - Shim pin: LSP-1
-4N 0] 12.65 32 15 8.01 6.28 R0.8 - - Shim pin: LSP-2
R... shows right-hand
LW 42N, (o] 12.65 3.2 15 8.01 6.28 R0.8 10° - L... shows left-hand
shim pin: LSP-2
MFPN -45 0] 17.07 35 1.95 9.8 7.8 R3.5 - - Shim screw: SPW-7050
MFSE -105 0] 10.5 3.0 14 7.0 53 - 7° 45°
R3.0
MFWN  -90 (o] 15.25 4.0 25 9.44 7.25 - - Shim screw: SPW-7050
R4.0
MSD -42 (o] 10.7 32 1.85 7.0 33 - 20° 45° Shim screw: SP3X8
MSE -42455 (0} 103 32 20 6.0 5.0 - 20° 45° Shim screw: SP4X9
MSE -4215 0] 10.53 32 15 6.4 34 - 25° 15° Shim screw: SP3X8
-4245 (0] 10.53 32 15 6.4 34 - 25° 45° Shim screw: SP3X8

O: Available
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Shims

Spare parts

£ Dimension (mm) Angle
Shape Description = Remarks
E A B C D E F a 9
MSO 47245 (o] 10.0 2.0 4.7 6.4 48 - 27° 45° Shim screw: SP3X6
MSO -5200 0] 126 3.18 1.8 8.27 6.66 R0.8 15° - Shim screw: SPW-6045
MSP -42 0] 13 3.2 1.85 7.0 33 - 15° 15° Shim screw: SP3X8
MTE -42 (0] 9.8 3.2 - 6.4 34 - 25° - Shim screw: SP3X8
MVN -32 0] 9.52 32 21 14 6.5 R0.8 - - Lock pin: TS-3S
== a(All Around)
i[ PD -4 (0] 12.7 32 1.7 6.0 8.4 0.8 12° - Shim screw: SB-2050TR
|B
SP -129 (0] 9.52 9.52 R0.8 R1.6 R1.2 R1.6 - - Shim screw: HH3X12
SP -141 0] 12.7 4.0 24 6.2 33 R1.2 - - Shim screw: M3X8
-143 0] 127 72 24 6.2 33 R1.2 - - Shim screw: M3X12
-162 0] 15.8 6.0 34 8.0 44 R1.5 - - Shim screw: M4X10
8] o
©] « :
- 7 Bl SP -148 o) 127 8.8 24 6.2 33 R1.2 - - Shim screw: BH3X12
C
. <o
B
SP -219 0] 6.35 9.52 R0.8 R1.2 R1.6 - - - Shim screw: HH3X12
SP -221 (0] 9.52 4.0 25 6.5 35 R1.2 - - Shim screw: M3X8
-223 (0] 9.52 72 25 6.5 35 R1.2 - - Shim screw: M3X12
SP -342 0] 127 6.0 25 6.5 35 R1.2 - 75° Shim screw: M3X8
-441 0] 12.7 40 25 6.2 33 R0.8 - 80° Shim screw: M3X8
-443 0] 12.7 72 25 6.2 33 R0.8 - 80° Shim screw: M3X12
-454 0] 15.7 8.0 34 8.0 45 R1.6 - 80° Shim screw: M4X10

©: Available

P10

14_Chapter_P_2022_EN_KAP. indd

10

2023/01/23

12:09:2




Shims

£ Dimension (mm) Angle
Shape Description = Remarks
2 A B C D E F a
SP -429 (o] 9.52 9.52 - - - R1.2 - Shim Screw : HH3X12
SP -521 (o) 40 Shim Screw : M3X8
10.0 25 6.2 33 R1.0 -
-523 (o] 7.2 Shim Screw : M3X12
-541 (o) 40 Shim Screw : M3X8
12.7 25 6.2 33 R1.2 -
-543 (o] 7.2 Shim Screw : M3X12
SP -826 [0} 9.52 79 N - B N -
Shim Screw : HH3X12
-829 [0} 9.52 9.52 - - - - -
SP -841 0] 12.7 4.0 24 6.2 33 - - Shim Screw : M3X8
-843 [0} 12.7 12 24 6.2 33 - - Shim Screw : M3X12
-849 (0] 12.7 8.8 24 6.2 33 - - Shim Screw : BH3X12
-861 (0] 15.8 6.0 34 8.0 44 N - Shim Screw : M4X10
SP -130A (0] 9.52 32 - RO.4 R0.8 R1.2 8° Shim Screw : BH3X12
SP -210A [0} 6.35 32 R0.4 R0.8 R1.2 - 8° Shim Screw : BH3X6
SP -420A (0] 9.52 32 - - R0.8 R1.2 8 Shim Screw : BH3X6
SP -141P (] 127 4.0 2.4 6.2 33 R1.2 7° Shim Screw : M3X8
-143p (0] 127 7.2 2.4 6.2 33 R1.2 7° Shim Screw : M3X12
SP -230P (0] 83 3.2 2.0 7.2 32 R0.5 7° Shim Screw : SP3X10
SP -341P (o] 126 4.0 25 6.5 35 R1.2 7° Shim Screw : M3X8
SP -441p (o] 4.0 Shim Screw : M3X8
12.7 25 6.2 33 R1.2 e
-443p () 72 Shim Screw : M3X12
SP -521P () 40 Shim Screw : M3X8
10.0 25 6.2 33 R1.2 e
-523P () 72 Shim Screw : M3X12

0: Available
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Shims / Cartridges

Shape E; Dimension (mm) Angle
Handed spare parts show right-hand Description = Remarks
£ A B C D E F a [}
-RC 0] 12.6 3.0 - 735 335 - - - Shim screw: SP3X8
-32 0] 8.0 32 1.5 3.1 23 RO.4 - - Shim screw: SB-2050TR
3N o 8.2 32 15 7.0 59 R0.6 - - Shim screw: SS-4N
Shim screw: SS-4N
328 0] 8.2 32 15 7.0 59 R0.2 - -
1-edge
-32 (0] 9.52 32 6.5 7.0 4.2 RO.4 - -
Shim screw: SP3X8
-43 (o] 1270 3.2 8.1 7.0 42 R0.5 - -
TNW -32 (o) 9.52 32 48 7.0 42 - - - Shim screw: SP3X8
WIN 33 (o} R0.8
9.52 4.76 25 7.0 53 - - Shim pin: WP-15
-33-20 0] R2.0
WWN -4 0] 12.7 3.0 1.4 7.0 53 R1.2 - - Shim pin: WP5X15
wwp -42 0] R1.2
127 3.0 15 83 53 n° - Shim pin: WP5X11
% -42-16 0] R1.6
Clamp screw
v MAP -2216 (0] - 9.0 11.0 19.8 - - 20° -
+ SB-40140TR
©
o
(V]
S
©
Q.
v Clamp screw
MAP -2506 0] - 9.5 14.9 20 - - 5° -
SB-40140TR
LSE -445R (0] 12.7 13.0 19.5 26.0 - - 20° 45°
Dimension A
shows insert ..
LSO -445R (o] 13.494 120 213 25 - - 27° 45°
D B
©: Available
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Clamp sets

Shape » % Dimension (mm)
. Description = Remarks
Handed spare parts show right-hand z A B C D 3 F G
<
BCS -1 (o] 64.0 13.0 - - - - -
©00]=[ [[f
M -5 o] 48.0 16.5 - - - - -
BCS -2 o] 74.0 15.0 - - - - -
©dobdll- [f
\ A | 3 ° 88.0 160 - - - - -
‘ @ OH© ©HO @ ‘ ‘“l Uj BS 4 o 9.0 160 - - - - -
\ A |
CE -010 (o] 24.0 12.8 13.0
@ G: Indicates hexagon hole two side
M8X1.25 28.0 40 40 ) )
G widths of back side of bolts
-220 o] 27.0 15.8 15.0
B
=1
@ G: Indicates hexagon hole two side
(€3 -020 (o] M8X1.25 30.0 17.0 10.5 127 4.0 4.0 . )
G widths of back side of bolts
B
f*o i < G 030 o 190 | 125
v ) )
G: Indicates hexagon hole two side
N j @ M8X1.25 300 17 40 40 ) g )
I G widths of back side of bolts
B -040 o] 225 16.0
CE -320 (o] M6X1.0 245 18.2 9.7 12.7 4.0 -
E B
LQHQJ CE -3605 o] M6X1.0 16.0 18.0 10.55 12.4 4.0 -
[_
1\0[
v G: Indicates hexagon hole two side
CE -030A o] M8X1.25 30.0 20.0 137 12.7 4.0 - i X
widths of back side of bolts
i\a (E -410 o 260 195
(5 Y G: Indicates hexagon hole two side
M8X1.25 30.0 127 4.0 4.0 ) )
widths of back side of bolts
-430 o 29.0 225
f\ R...shows right-hand
ne P -RC o] M6X1.0 20.0 245 14.8 11.0 5.0 -
T L...shows left-hand
LIEL
E
O: Available
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Clamp sets

Shape g Dimension (mm)
) Description = Remarks
Handed Spare Parts show Right-hand E A B C D E F G
A (h
(&)
N\ t 9)
i t (€ -1 o] M3X0.5 9.0 10.0 5.2 55 20 N
F B
LE.|
f (€ -2 o] 14.5
e (@] M M5X0.8 14.0 85 6.8 25 25
‘ ‘ @ G: Indicates hexagon hole two side
= -2pP o] 18.0
) I widths of back side of bolts
F G
LEJ B 3 (o] M6X1.0 19.0 16.5 10.0 8.8 3.0 3.0
E <
\é& o s s o) 135
[¢] G: Indicates hexagon hole two side
,ﬂ M5X0.8 140 8.5 6.8 115 20 ) )
¢ widths of back side of bolts
E ‘ B -2TR 0] 15.0
PS -4V (o] M4X0.7 8.9 13 73 8.0 T0 -
F
<
%% e ) ﬁ;:% F ° n3 127 73 103 23 G: Indicates hexagon hole two side
K / # @ widths of back side of bolts
t -5 o] M5X0.8 18.0 15.0 9.5 11.0 T5 20
E B
-5V (o] 135 127 75 103 25
) PS -6F (o) 16.5 15.6 9.5 12.2 -
e, < -6M (o) 175 1.0 130
@] M6X1.0 3.0 G: Indicates hexagon hole two side
-65 (o] 185 18.0 120 12.0 3.0 ) )
r G widths of back side of bolts
— -6V o] 15.6 9.5 12.2
E B
-8V o] M8X1.25 240 208 13.0 155 4.0 4.0
F
e / - G: Indicates h hol id
@] : Indicates hexagon hole two side
Eimm PS -5E M5X0.8 135 17.5 120 9.0 5 25
((i3 © widths of back side of bolts
|
LL, LJ e
P 7
o < G: Indicates hexagon hole two side
o widths of back side of bolts
@ [ =57 o] M5X0.8 18.0 17.5 120 9.0 25 25 .
i R...shows Right-hand Thread
% L G L....shows Left-hand Thread
E B
) LGBA -1671S (o] 16.1 1.2 G: Indicates hexagon hole two side
S
© widths of back side of bolts
o @ M5X0.8 15.0 9.85 115 20 )
v = R...shows right-hand
8 I G -2%S o 176 127 L..shows left-hand
w
WCeS -IN o] M6X1.0 21.0 15.7 B 15.0 3.0 N
WCeS -8 o] M6X1.0 21.0 19.4 - 15.0 3.0 -

0: Available
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Clamps

Shape g Dimension (mm) Angle
) Description = Remarks
Handed spare parts show right-hand = A B C D E F a
’\/f\ o M5X0.8
N/ ,1 C 08R Q| 76 8.7 8.9 36 (Left-hand - 10°
Thread)
‘ B A
A
aL
R M6X1.0
)
NG ] C 09N o 60 90 | 98 53 (Left-hand ; 10° Clamp screw: W6X18N
&KJJ Thread)
B
M8X1.25
C 17R (o] 12.2 20.0 143 8.5 (Left-hand - 12° Clamp screw: W8X18
Thread)
C 20R (0] 15.1 15.5 15.0 75 53 - 10° Clamp screw: TH8X15
(H -20R (0] 13.1 15.5 14.8 15 53 - 10° Clamp screw: TH8X15
ik
‘ () ; U C BR o n©B2 155 | 150 75 53 - 10° Clamp screw: TH8X15
B
E w i ‘ (GA 3%, 0] 24.0 17.66 12.0 6.2 1.9 11.0 -
<
@ D R...shows right-hand
47 0] 24.0 17.66 12.0 6.2 29 11.0 -
LL, L...shows left-hand
5% 0] 21.5 18.66 12.0 6.2 3.9 14.5 -
o )
=] T [
i < | ‘D R...shows right-hand
N\ / (GB A Q| 10 14.0 8.2 6.35 9.5 - -
A L...shows left-hand
B _CJ
E :I 4 (GH 1% (o) 30
I [ 250 220 8.0 55 .
© < o R...shows right-hand
-2%, 0] 6.05 5.0 -
B L1 L...shows left-hand
B _C_J 3% (0} 30.0 23.0 8.5 6.0 7.0
¢ r‘i* (GIA -3R 0] 10.5 1.8
[Tl
'”ij 107 20
F
a § ‘ﬁ\ -4R 0] 17.0 1.5 5.2 2.5 -
N
- )
-5R 0] 15.7 10.5 35 7.0
O: Available
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Clamps / Chipbreakers

Shape £ Dimension (mm) Angle
Description = Remarks
Handed spare parts show right-hand s A B C D E a
) -2 o) 10.0 216 10.4
3D o) - 120 2.6 - -
14.0
-5D o) 13.0 320
) -2D-F-JCT o) - 135 253 - 25 -
P -3D-RL-JCT o) 264 17.9
-AD-F-JCT o) - 13.1 24 - 18.2 -
-5D-JCT fo) 319 215
MaK1.25
P -8TE o) 17.9 12,0 120 | (efthand | 100 15°
Thread)
a
AR /—z MeK1.25
w
<| e = ® -8W fo) 209 120 80 | (lefthand | 130 3
o Thead)
B C
® R o) 15 127 35 - - )
<<
M 51 o 160 156 | 35 - - -
® 12 fo) 140 127 35 - - - Right-hand
L@J 13 o) 140 127 | 35 . ; . Left-hand
( ® 14 o) 1851 127 35 - - - Right-hand
Il 15 0 18.51 127 | 35 - - - Left-hand
% B | <
" A ® -16 fo) 18.0 127 35 - - -
£ <
<
Q
I = 17 o) 210 15.6 35
< B Lq . X .
Q L—J
(Vp)
[a)
o s S ® 53020 o| 1w 796 | 10 | 20 . :
i
} <
U
54220 o) 11.12 11.12 20 20 - -
B C
[a)
R — 1 Insert's Edge @B -12212 (o) 7.48 - 15 12 - -
S/
e,/ <
' 13220 o) 10.87 - 20 20 - -

O: Available
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Wrenches

£ Dimension (mm) Angle
Shape Description = Remarks
£ A B C D E F
F
m ? 0T 7 o) 44 16 114 7
o
- - Torx
A
D -8 o 70 26 150 8
. DT -10 (o] 70 29 160 T0
@ { -15 [0} 70 32 170 T5
- - Torx
A -20 o 90 32 190 120
D
k -25 (o] 82 36 190 125
DTM -6 (0] 40 17 15 T6
-7 (0] 44 17 19 7
Torx
-8 (0] 70 24 - 150 - 8 . )
Top of wrench is magnetized
-10 (o] 70 28 167 T0
-15 o 70 31 174 TS
; E |omw -6 (o} 6IP
ol = A 73 3 150
— P— = -7 (o] 7P
IP shows
A -9 0] 61 30 - 174 - 9IP
D Torx Plus
-15 [0} 81 186 15IP
33
-20 (0] 100 206 201P
DTPM -8 [0} 70 24 150 8P
IP shows
-10 o 70 28 - 165 - 10IP Torx Plus
Top of wrench is magnetized
-15 o 70 31 174 15IP
- H O |m 2 o) 10 2 7 20
o
JJE - - Hexagon
I LA
D -2.5 [0} 45 20 76 25
— T -6 (o] 35 15 65 T6
I =
@ F \ -7 [} 34 15 62 7
| - - Torx
A -8 (0] 40 20 74 T8
D
' -10 0] 40 20 74 T10
I
“ A
FT -15 (0] 45 25 10 80 - T15 Torx
@} A
3 £
I s o| 6 sip
“ F)
15 - - IP shows Torx Plus
L#“ 6 34 62 6P
D - (o]
LTW -85S (o] 43 6 8
-10S 0] 62 10 T0
F \ -10SS [0} 47 7 T0
F o - - - Torx
— -158 [0} 62 10 T5
A -20 0] 58 19 T20
-25 [0} 65 20 125
©: Available
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Wrenches / Springs / Others

£ Dimension (mm) Angle
Shape Description = Remarks
z A B C D E F
LW -1.5 0] 45 14 15
-2 0] 50 16 20
-5 0] 56 18 25
3 o] 63 20 3.0
w -4 o 70 25 4.0
| CZ# 45 o 78 % 45
«@ M 5 [} 80 2 - - 50 - Hexagon
A -6 (o] 90 32 6.0
-8 (o] 109 36 8.0
-10 0] 112 40 10.0
-14 0] 140 56 14.0
-17 0] 160 63 17.0
-19 0] 180 70 19.0
w
o 04
TH -4 o] - 80 - 83 40 - Hexagon
D
m -15 0] 70 118 T15
-25 0] 70 69 125
Fj‘ -25L [0} 80 145 125
) Torx
-30 0] 80 110 T30
D T1C -20 0] T20
- 98 - 130 -
-25 0] 125
IP shows
TTP -20 (0] - 70 - 138 - 201P
Torx Plus
W -15 0] - 80 - 125 - T15 Torx
LTK -5 (0] 70 30 - - - -
[aa]
SP -2D 0] 85 5.6
- / / @ -30 o) 120 72
-5 o] 120 6.7 - - - - Spring
% A -5D (0] 120 72
-6 0] 120 1.7
w -6 0] 1.5 1.6 6.4
- - - Washer
_'2 o 6-14 0] 1.5 14 6.4
© _
S W8 5 [0} 10.0 1.0 53
v -6 (0] 1.5 1.6 6.4 - - - Washer (Brass)
©
Q B -8 (o) 15.5 16 84
V)
C
D B
2F B
WsP -1 0] 15.1 4.0 35 25 - R1.25 Spacer
<
O: Available
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Nuts / Punches / Others

£ Dimension (mm) Angle
Shape Description = Remarks
2 A B C D E F
DN 10 [0} 6.2 5.1 45 5.7 26 4.0
Nozzle
20 (o] 10.1 7.7 7.0 9.6 M4x0.7 6.0
GP -1 (o] PT1/8 7.0 - - 5.0 -
Plug
-2 [0} PT1/4 9.0 - - 6.0 -
WN -1 0] M5X8 10.0 7.0 - 3.0 - Nut
PC -1 (o] 60.0 8.5 - - - -
Punch
-2 o 62.2 10.0 - - - -
. (€} 63-1 (o] M18X1.0 36.5 12 6.0
i
< / ]
o gl | - - Coolant pipe
-Ring
B |E| 100-1 [0} M24X1.5 44.0 16.0 8.0
HH 12X35HC (o] M12X1.75 35.0 425 16.4 8.0 18.0
HF 16X44HC (o] M16X2.0 144 Arbor bolt
30.0 62.5 120 40.0
16X48HC o M16X2.0 18.4
(€8 -125-MFAH [0} 87.5 1.4 53.0 - - -
Coolant cover
-160-MFAH (0] 1225 12.4 70.0 - - -
(€8 -200-MFAH 0] 162.5 - - - -
-250-MFAH (o) 2125 144 - - - - Coolant cover
-315-MFAH (0] 2715 - - - -

0: Available
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Former parts list

B

Spare parts

External toolholders

Spare Parts
Description
Lever Lock screw Shim Shim Pin Punch Wrench
PSBNL 1616H -09 LL-1IN LS-IN L5-32 LSP-1 PC-1 FH-2.5
PSKNL 1616H -09 LL-1IN LS-IN LS-32 LSP-1 PC-1 FH-2.5
External toolholders
Spare Parts
Description
Lever Lock screw Shim Pin Wrench
PTGN" 1212F -N LL-03N LS-03N P-03 FH-2
N LL-03TN LS-03SN P-03S FH-2.5
PTEN" 1212F -1 LL-03N LS-03N P-03 FH-2
-1 LL-03TN LS-03SN P-03S FH-2.5
Toolholders for ceramic tools
Spare parts
Description
Chipbreaker Clamp set Wrench Shim Shim screw
CCLNR 255M 16 (B-17 CE-220 Lw-4 SP-454 M4x10
SP-141 M3X8
NP/ - - | .
CS-N 12 (B-11 CE-020 Lw-4 *(5P-143) *(M3K12)
SP-141 M3X8
R, - = - -
CSKN7. 12 (B-1 CE-020 Lw-4 “(5P-143) “(M3K12)
SP-141 M3X8
Ry - - | .
CSYN 12 (B-11 CE-020 Lw-4 *(5P-143) *M3K12)
SP-141 M3X8
i . _ g -
(SN 12 (B-1 CE-020 Lw-4 “(5P-143) “(M3K12)
* Shim & shim screw: When using SNL_T_11204 Insert, purchase spare parts in () separately.
Toolholders for ceramic tools
Spare parts
Description
Clamp set Wrench Shim Shim screw
CCLN 126X (E-410 LW-4 SP-441 M3X8
CDHN" -126X CE-410 SP-521
LW-4 M3X8
-156X CE-430 SP-541
DINL -126X (E-410 SP-521
LW-4 M3X8
-156X CE-430 SP-541
CSRN -126X SP-141 M3X8
CE-410 LW-4
-15GX SP-162 M4X10
CSDNN -126X SP-141 M3X8
CE-410 LW-4
-156X SP-162 M4X10
CSSNL -126X SP-141 M3X8
CE-410 LW-4
-15GX SP-162 M4X10
CS-N 126X SP-141 M3X8
CE-410 LW-4
-156X SP-162 M4x10
CSKN7 -126X SP-141 M3X8
CE-410 LW-4
-156X SP-162 M4X10
CSYNL 126X SP-141 M3X8
CE-410 LW-4
-15GX SP-162 M4x10
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Former parts list

Toolholders for solid CBN tools

Spare parts
Description
Clamp set Wrench Shim Shim screw
CCLN" -09A CE-030A LW-4 SP-429 HH3X12
CSRN7 2525M -09A SP-129 HH3X12
CE-030A LW-4 SP-148
2525M -12A *(5P-143) BH3X12
CSKN7. 2525M -09A SP-129 HH3X12
CE-030A LW-4 SP-148
2525M -12A *(5P-143) BH3X12
CSYNL 2525M -09A SP-129 HH3X12
CE-030A LW-4 SP-148
2525M -12A “(5P-143) BH3X12
CSDNN -09A SP-129 HH3X12
CE-040 LW-4 SP-148
2525M -12A *(5P-143) BH3X12
CTUN" -11A CE-030A LW-4 SP-219 HH3X12
* Shim for-12A type toolholder : When using SN__I_11204 insert, purchase spare parts in ( ) separately.
Toolholders for bearing machining
Spare parts
Description
Lever Lock screw Shim Shim pin Punch Wrench
PRGCA . -12BE LL-1CN LS-IN LR-12C LSP-1 PC-1 FH-2.5
..... -16BE LL-2¢ Ls-1T LR-16C LSP-2 PC-2 FH-2.5
PRGCA .. -12BF LL-1CN LS-IN LR-12C LSP-1 PC-1 FH-2.5
..... -16BF LL-2¢ LS-11 LR-16C LSP-2 PC-2 FH-2.5
Toolholders for back turning
Spare parts
Description
Anchor pin Lock screw Clamp screw Wrench
AABSR 0810K -40F
LPA-T1
1010.. -40F
HSBAX8R - FH-2
1212.. -40F LPA-13
1676.. -40F LPA-17
SABSR -40F - - SB-3080TR F1-10
AABWR 0810K -40F
LPA-11
1010.. -40F
HSB4X8R - FH-2
1212.. -40F LPA-13
1676.. -40F LPA-17
SABWR -40F - - SB-3080TR F1-10
AABWR 0810K -50F
LPA-11
1010.. -50F
HSB4X8R - FH-2
1212.. -50F LPA-13
1676.. -50F LPA-17
SABWR -50F - - SB-3080TR FT-10
Spare parts
Description
Clamp screw Wrench
KTKF -12
% SB-4590TRWN LTW-108
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Former parts list

External toolholders (back clamp)

Spare Parts
Description
Anchor Pin Lock Screw Wrench
ACLC 0810K -06F
T —— LPF-11
1010K -06F
1010K -09F HSB4X8. FH-2
U — LPF-13
1212M -09F
1616M -09F LPF-17
ADJC 0810K -07F
T —— LPF-11
1010K -07F
1010K -1F HSB4X8. FH-2
- LPF-13
1212M -1F
1616M -11F LPF-17
ADNCR 0810K -07F
T — LPF-11
1010K -07F
1010K -1F HSB4X8R FH-2
| LPF-13
1212M -1F
1616M -1F LPF-17
AVJB* 1010K -11F LPF-11
1212M -11F LPF-1113 HSB4X8. FH-2
1616M -11F LPF-1117
AVVBR 1010 -11F LPF-11
1212M -1F LPF-1113 HSBA4X8R FH-2
1616M -1F LPF-1117
* Lock screw: HSB4X8R for R-hand toolholder, HSB4X8L for L-hand toolholder.
External toolholders (screw clamp)
Spare parts
Description
Clamp screw Wrench
SCLC -06 SB-2570TR F1-8
-09 SB-4085TR FT-15
-12 SB-5090TR LTW-20
SCAC -06 SB-2570TR F1-8
-09
U — SB-4085TR FT-15
1212F -09FF
SDJC -07F SB-2570TR FT-8
-1F SB-4085TR FT-15
SDLC -07FF SB-2570TR F1-8
-11FF SB-4085TR FT-15
SDXC -07 SB-2570TR F1-8
-1 SB-4085TR FT-15
SDNC -07F SB-2570TR FT-8
% -1F SB-4085TR FT-15
SDNCN -07 SB-2570TR FT-8
% -1 SB-4085TR FT-15
E SDLP"/. -07F SB-2570TR FT-8
% -1F SB-4085TR FT-15
g STGC -08 SB-2050TR F1-6
wv STGPAL -08 $B-2050TR FT-6
-1 SB-3080TR F1-10
SVIBY -11F SB-2570TR FT-8
SVLPF -08FF SB-2050TR FT-6
-11FF
SB-2570TR FT-8
-1F
SVPP -08FF SB-2050TR FT-6
...... -T1FF
SB-2570TR FT-8
-1
SYXPL -06F SB-2050TR F1-6

P22
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Former parts list

External toolholders (screw clamp)

Description Spareparts
Clamp screw Wrench Plug
SCLCR -09FEICT SB-4085TR FT-15 GP-1
SRR . -1.Ja SB-4085TR FT-15 GP-1
SVIBR . -TERCT SB-2570TR FT-8 GP-1
SVIPR .. -MFRCT SB-2570TR FT-8 GP-1
External toolholders (screw clamp)
Description Spare parts
Clamp screw Wrench Shim Shim screw Wrench
SVPBL -n SB-2570TR F1-8 - - B
-16N SB-40125TRN FT-15 SUN-32N SS-4N LW-4
SVVBN -1 SB-2570TR F1-8 - - -
-16N SB-40125TRN FT-15 SUN-32N SS-4N LW-4
External toolholders (top clamp)
Description Spare Parts
Clamp Set Wrench Shim Shim Screw Chipbreaker
(SBPL -09N (PS-2P LW-2.5 - - (B-$3220
CSKPL -09N (PS-2P LW-2.5 - - (B-$3220
-12N (PS-3 LW-3 KPS-42 SP3X8 (B-54220
CSSP7 -09N (PS-2P LW-2.5 - - (B-$3220
-12N (PS-3 LW-3 KPS-42 SP3X8 (B-54220
CSDPN -12N (PS-3 LW-3 KPS-42 SP3X8 (B-54220
(TGP 11N (PS-2P LW-2.5 - - (B-12212
-16N (PS-3 LW-3 KPT-32 SP3X8 (B-T3220
CTFP7 -1IN CPS-2P LW-2.5 - = (B-12212
-16N (PS-3 LW-3 KPT-32 SP3X8 (B-T3220
CTTP -TIN (PS-2P LW-2.5 - - (B-12212
-16N (PS-3 Lw-3 KPT-32 SP3X8 (B-T3220
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Former parts list

EZ Bar PLUS
Spare parts
Description
Clamp screw Wrench
S045X-SCLCRO3-050EZ SB-1635TR 6
S060X-SCLCR04-070EZ SB-2035TR
(045X-SCLCRO3-050EZ SB-1635TR -
(060X-SCLCRO4-070EZ SB-2035TR
Twin-bars
Spare parts
Description
Clamp screw Wrench
STW -15 SB-3080TR LTW-10S
STWSR -15T SB-3080TR LTW-10S
System tip-bars
Spare parts
Description Screw
Clamp screw Wrench : Wrench
(Side stopper)
SVNR 1010H -12
HS3X4
1212 -12
1616K -12 SB-3080TR F1-10 HS3X8 LW-1.5
2020K -12 HS3X12
2525M -12 HS3X16
SUNSR .. -12-. SB-3080TR LTW-10S HS3X4 LW-1.5
S12F- SUNR 12
HS3X4
S146- SUNR 12
S16H- SVNR 12
S19H- SUNR 12
SB-3080TR FT-10 HS3X8 LW-1.5
ST9N- SUNR 12
S20H- SVNR 12
S25H- SUNR 12
HS3X12
$25Q- SUNR 12
S.... SUNR 125 SB-3080TR FT-10 HS3X4 LW-1.5
System tip-bars (S-SVN-XN)
Spare Parts
Description
Clamp screw Wrench Clamp screw
S.- SVNR 12XN SB-3080TR FT-10 SP3X4
% PSH Sleeve
Spare parts
Description
Clamp screw Wrench
wv
f= PSH 02..
© HS3X4P LW-1.5
o 03..
g
8 PSH 04..
05..
i HS4X4P LW-2
06..
07..

P24
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Former parts list

Boring bars (screw clamp)

Spare parts
Description

Clamp screw Wrench
S10H- SCLCPA03-.E $B-1635TR
S10- SCLCT.04-.E $B-2035TR e
S08X- SCLC7.06-10F $B-2545TR F18
S08X- SCLC?.06-10 $B-2545TR FI8
C.- SCLCL03-.. $B-1635TR
C.- SCLCL04-.. $B-2035TR e
C08L- SCLCY.06-10 $B-2545TR F18
AOBH- SCLC7.06-10F $B-2545TR FI8
.- SCLC.06-.. $B-2545TR FI8
5.M- SCLP.08-.E SB-35TR F1-10
5. SCLPFL09-.E SB-4TR F-15
5.M- SCLP.08-.. $B-35TR F1-10
5. SCLPPAL09-.. SB-4TR F-15
C10N- SCLP.08-.. $B-35TR F1-10
G SCLPFL09-.. SB4TR F1-15
AX- SCLPF.08-.E $B-35TR F1-10
A.- SCLP.09-. SB-4TR F1-15
EION- SCLPL08-12 $B-35TR
EION- SCLP.08-12A-.. $B-3060TR Fro
.- SCLPPL09-.. SB-4TR F-15
5. SDUCHO7-.E $B-25607R F18
5. SDUCA1-.E $B-4085TR F1-15
5. SDUCHLO7-.. $B-25601R FI8
5. SDUCT11-.. $B-4085TR F1-15
C.r SDUCHLO7-.. $B-25601R FI8
C.- SDUCT11-.. $B-4085TR F1-15
5. SDICYL07-.E $B-25601R F-8
5. SDZCL11-.E $B-4085TR F1-15
5. SDICL07-.. $B-2560R F18
5. SDICH11-.. $B-4085TR F1-15
C06/- STLB.06-08A $B-2035TR
o8- STLP¥.08-10A SB-1TR e
E08L- STLP¥.09-10A
o . $B-2545TR F18
EION- STLPL11-. $B-30607R F1-10
S06H- STUB.06-08E SB-1STR
508K- STUP%.08-10F SB-1TR s
5.M- STUPTL09-.E SB-2TR F18
5. STUPPAT1-.E $B-3TR FI-10
5.X- STUPL16-.E SB-4TR F1-15
S06H- STUBF.06-08 SB-1STR
508K- STUP™.08-10 SB-1TR e
5.M- STUPTL09-.. SB-2TR F18
5. STUP11-. SB-3TR FI-10
$25K- STUPTL16-32 SB-4TR F1-15
aoL- STUBF.06-08 SB-1TR
C08L- STUP,08-10 SB-1TR e
C.- STUPPL09-.. sB-2TR F18
C.- STUPTT-. SB3TR FI-10
C05- STUPTLT6-. SB-4TR F1-15
AOBH- STUP?.08-10F SB-1TR FI6
AX- STUPTL09-.E SB-2TR F18
A.- STUPPT1-.E SB-3TR FI-10
A.- STUPTL16-.E SB-4TR F1-15
£08l- STUP™,08-10 SB-1TR FI6
.- STUP09-.. SB-2TR FI8
E.- STUPHIT-. SB3TR F1-10
E205- STUP*L16-25 SB-4TR F-15
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Former parts list

Boring bars (screw clamp)

Spare parts
Description
Clamp screw Wrench
Sem SWUB.08-..E SB-2050TR FT-6
S12M- SWUP11-14E SB-2545TR s
Sem SWUPFL11-..E SB-2560TR
Sem SWUPFL16-.E SB-4065TR F1-15
Sem SWUBFL06-.. SB-2040TR T
$10)- SWUB08-.. SB-2035TR
C.- SWUBL06-..
SB-2035TR
07K SWUB.08-.. s
o8L- SWUB.08-.. SB-2050TR
C10N- SWUB.08-..
(120- SWUPL11-14(-./.) SB-2545TR
(120- SWUP11-16(-./.) $B-2560TR F1-8
C16X- SWUP11-18(-./.)
C.- SWUPL16-.. SB-4065TR FT-15
e SWUB.08-.. SB-2050TR FT-6
$16Q- SSKPR09-20
SB-4TR F1-15
S20R- SSKPR09-25
S25X- SSKPR12-32 GS-50S W3
$325- SSKPR12-40 GS-50
S12M- SYXP?.06-12E SB-2040TR e
516Q- SYXP?/L06-16E SB-2045TR
Boring bars (screw clamp)
Spare parts
Description . . Wrench
Clamp screw Wrench Shim Shim screw .
(For shim screw)
S12M- SVIP7.08-16E
SB-2050TR FT-6
S..m SVICL08-..E - - -
S.- SVIBA11-.E SB-2570TR F1-8
S.m SVIBT16-.EN SB-40125TRN FT-15 SVN-32N SS-4N Lw-4
$325- SVIB/16-40E
SB-40115TR FT-15 SVN-32 SB-2050TR FT-6
S40T- SVIBL16-50E
S10M- SVPC7.08-16E SB-2050TR FT-6
S.m SVPBL1-..E SB-2570TR F1-8
S..m SVPBYL16-..EN SB-40125TRN FT-15 SVN-32N SS-4N Lw-4
S25X- SVPBYL16-34E
SB-40115TR FT-15 SUN-32 SB-2050TR FT-6
$325- SVPBYL16-40E
S12M- SVUC7L08-16E SB-2050TR F1-6
S.m SVUB™A11-.E SB-2570TR F1-8
S..- SVUBL16-.EN SB-40125TRN FT-15 SUN-32N SS-4N Lw-4
S25X- SVUBL16-34E
SB-40115TR FT-15 SVN-32 SB-2050TR FT-6
$325- SVUBF/.16-40E
% S12M- SVZC.08-16E SB-2050TR FT-6
S..m SVZBA11-.E SB-2570TR F1-8
" S..- SVZBT16-.EN SB-40125TRN FT-15 SVN-32N SS-4N LW-4
f= S25X- SVZB7/.16-34E
© SB-40115TR FT-15 SVN-32 SB-2050TR FT-6
o $325- SVZB7.16-40E
()
S
©
& .
Boring bars (top clamp)
Spare Parts
Description
Chipbreaker Clamp Set Wrench Shim Shim Screw
S12L- CTUP%.09-16 - Ps-1 FH-2 - -
S.m CTUPPA-.. - (Ps-2 FH-2.5 - -
S25X- CTUPT16-34 - -
$325- CTUPT16-43 - (PS-3 LW-3
KPT-32 SP3X10
S40X- (TUP%.16-50
$325- CTUC%.16-40 *(B-13/12 (E-320 LW-4 SP-230P SP3X10
S CCLN"09-..A - CE-360S LW-4 SP-420A BH3X6
S..- CSKNL09-..A - CE-360S LW-4 SP-130A BH3X12
$325- (SKPR12-43 (PS-3 - LW-3 KPS-42 SP3X10

* CB-13 for Right-hand Toolholder, CB-12 for Left-hand Toolholder.
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Former parts list

Boring bars for ceramic tools (top clamp)

Spare parts
Description
Chipbreaker Clamp set Wrench Shim Shim screw
$325- CCLN" -12-40GX - -
- CE-410 Lw-4
S40T- CCNR - -12-50GX SP-441P M3X8
$325- CDUN"A  -12-40GX - -
= CE-410 LW-4
S40T- (DUN  -12-50GX SP-521P M3X8
$325- CSKN"L -12-40GX - -
- CE-410 Lw-4
S40T- CSKN"L -12-50GX SP-141P M3X8
. SP-141P M3X8
- Ry -12-! 1 - = - * *;
SA0T CSKN" 12-50 (B-13/12 (E-320 LW-4 2 (5p-143) 2 (M3X12)

*1 CB-13 for right-hand toolholder, CB-12 for left-hand toolholder.
*2When using SN_I_11204 Insert, please purchase spare parts in () separately.

Boring toolholders for bearing machining
(Square shank) (Boring)

Boring toolholders for bearing machining
(Square shank) (Internal round chamfering)

o Spare parts Spare parts
Description Description
Clamp screw Wrench Clamp set Wrench
SRCPL 20208-12 -A20 SB-4TR FT-15 (BSN%. ...B-12 -A20 (P-RCA LW-5
2525B-16  -A32 SB-5090TR LTW-20
Sleeves for tip-bars KTGF
Spare parts Spare parts
Description Description
Screw Wrench Clamp screw Wrench
PH 02 .- KTGF?/. v -16F SB-4070TRW F1-8
HS3X4 LW-1.5
03 .. KTGF I [ SB-4070TRS FT-10
04 .-
05 .- -
HS4X4 LW-2 S KTGF
06 .- 7
are parts
07 .- Description parep
Clamp screw Wrench
St -KTGFL16 SB-4070TRS F1-10
Spare parts
Description
Clamp screw Wrench
KTG. -16 SB-4TR FT-15
22-.. GS-50 LW-3
KN91
Spare parts
Description
Clamp Clamp bolt Washer Spring Wrench
KN91%. 4 -4
*CE-111/121
4 -5 BH8X30 W-8 SP-8 LW-5
4 -7 *CE-131/141
* KN91%.44-4/5 ... CE-111 for right-hand toolholder, and CE-121 for left-hand toolholder.
KN91%.44-7 ... CE-131 for right-hand toolholder, and CE-141 for left-hand toolholder.
Spare parts
Description
Clamp Clamp bolt Washer Spring Wrench
KGHS®. ... -4
(GH-1r
..... -5 HH6X25 W-6 SP-6 LW-5
..... -7 (GH-2'/»

Clamp: KGHS". ...
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Former parts list

B

Spare parts

Spare parts
Description
Clamp Clamp bolt Spring Wrench
KGA™/. -3 (GA-3"
-4 (GA-4%, HH6X20 SP-6 LW-5
-5 (GA-57
Clamp: CGA-CR for right-hand toolholder and CGA-CL for left-hand toolholder.
KGD".....-S
Spare parts
Description Clamp bolt Clamp screw
. Wrench
(for insert clamp) (for blade)
KGD% S BH6X10TR SB-60120TR LTW-25
KGD-JCT (for automatic lathe)
Spare parts
Description
Clamp screw Wrench Plug
KaD% . - Ja SB-40120TR LTW-155 GP-1
KGDF#.....-S
Spare Parts
Description Clamp bolt Clamp screw
. Wrench
(for insert clamp) (for blade)
KGDFA S BH6X10TR SB-60120TR LTW-25
o Spare parts Spare parts
Description Description
Screw Wrench Screw Wrench
KGM. 1212 3 SB-5TR LTW-20 KGM7. 2012K-2117 SB-5TR LTW-20
1616H -3 2020K-2117 HH5X16
HH5X16 LW-4
2020K -3 LW-4 2525M-2117 HH5X25
255M -3 HH5X25 KGML 1616H-3120 HH5X16 LW-4
KGM 2020k -4 HH5X16 W 2012K-3120 SB-5TR LTW-20
255M -4 HH5X25 2020K-3T20 HH5X16 Ul
KGM* 2020K -5 HH5X16 2525M-3120 HH5X25 -
255M -5 Lw-4 KGM#e 2020K-4720 HH5X16
HH5X25
323 5 2525M-4120 - LW-4
KGM, 2525M -8 N
L HHEY25 WS 2525M-4125
3232P -8 KGMP. 2525M-5T25
HH5X25 LW-4
3232P-5T25
KGM 2525M-6T30 HH5X25 Lw-4
KGM (for automatic lathe) KGMM / KGMS
Spare parts L Spare parts
Description Description
Clamp screw Wrench Screw Wrench
KGM# 0810K - KGMM 1212H-3 SB-5TR LTW-20
1010.. - 1616H-3
70 0 HH5X16
1212 -15-. SE-40120TR LTW-155 2020k-3 LW-4
1212. -2 2525M-3 HH5X25
1212. -25-... KGMS*/ 1212H-3 SB-5TR LTW-20
1616.. -2-. 1616H-3 GS-50 LW-3
1616.. -25-... SE-50125TR LTW-20 2020K-3 HH5X16 ma
1616.. 3= 2525M-3 HH5X25
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Former parts list

Spare parts
Description
Clamp bolt Wrench
KGMU™. 2020K HH5X16
LW-4
2525M HH5X25
Spare parts
Description
Clamp Clamp bolt Washer Spring Wrench
KIGHR ol
—_————— (GH-1L
) HH6X25 W-6 SP-6 LW-5
—y/ (GH-2L
KIGM-V
Spare parts
Description
Clamp screw Wrench
KIGM 2016B-3V
GS-50 LW-3
2520B-3V
3225B-3V SB-5TR LTW-20
3225B-4V
SB-5TR LTW-20
4032B-4V
Spare parts
Description
Clamp set Wrench
GRVS® -08AA (PS-5V F1-15
GFVT%R .. -08AA Ps-5V FT-15
Spare parts
Description
Clamp set Wrench
GIFVA 5032B-502B (PS-6V LW-3
KTKF-JCT
Spare parts
Description
Clamp screw Wrench Plug
KTKF?/. e =0T SB-4590TRWN FT-10 GP-1
KTKFS (for sub spindle tooling)
Spare parts
Description
Clamp screw Wrench %
KTKFS" - SB-4050TRN LTW-108
KTKH-S KTKH-B n
i)
P
©
Spare parts Spare parts o
Description Description )
Releasing wrench Clamp screw Wrench =
KTKH% ... -5 LTK-5 KTKH 0808K -..B L%
1010K -.B
SE-40120TR FT-15
1212M -.B
1414M -.B
1616M -.B SE-50125TR LTW-20
Spare parts
Description
Clamp screw Wrench
KIXR . -16F SB-4070TRW FT1-8
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Former parts list

DRS
Description Spare pats
Clamp screw Wrench
S20 -DRS 10... SB-2080TR FT-6
-DRS 11... SB-2290TR FT1-6
-DRS 2. SB-25100TR DT-7
DRX
Description Spare parts
Clamp screw Wrench
S.. -DRX...  -.-03 SB-2042TRG DTM-6
-DRX...  -.-04 SB-2042TRG DTM-6
-DRX...  -.-05 SB-2045TR DTM-6
-DRX...  -.-06 SB-2250TR DTM-7
-DRX...  -.-07 SB-2570TR DTM-8
-DRX...  -.-09 SB-3080TR DTM-10
-DRX... -.-1 SB-4085TR DTM-15
-DRX...  -.-14 SB-5090TR DT-20
-DRX...  -.-17 SB-60120TR DT-25

B

Spare parts
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Former parts list

MFPN45 (Face mill)
Spare parts
Description
Clamp screw Wrench Anti-seize compound
MFPN 45100R-10T-M
1 SB-40140TRN DTM-15 p-37
45200R-20T-M
MOF45
Spare parts
Description
Clamp screw Wrench Mounting bolt
MOF 45080R-05-6T HH12X35
45 1°°R;°5"T $B-4082TPR DTP-15
45200R-05-.T
MoF 45080R-07-5T HH12X35
45 1°°R;07"T $B-50120TRS DTP-15
45200R-07-..T
MOF 45040R-05-3T-M HH8X25
45050R-05-4T-M
HH10X30
45063R-05-5T-M
45080R-05-6T-M SB-4082TPR DTP-15 HH12X35
45100R-05-.T-M
13 -
45200R-05-..-M
MOF 45063R-07-4T-M HH10X30S
45080R-07-5T-M HH12X35
45100R-07-.T-M SB-50120TRS DTP-15
13 -
45200R-07-..T-M
MOFX45
Cartridge Cartridge screw Wedge Wedge screw
Wedge screw Wedge
Description @/
MOFX45... LOFO7R SH-50150TR WOF07R
' ) Insert
Adjustment screw Wrench (for Wedge) Wrench (for Cartridge)
Description
Cartridge
Adjustment screw
MOFX45... TH-4 T1C-20
MSE45 (Face mill)
(1) Clamp screw (2) Wrench (3) Shim (4) Shim Screw (5) Wrench
-
Description = = f==="
5 | 2 € B |7
MSE 45040R-.T-M CP8XI5TL
45050R-.T-M (Left-hand Thread)
MSE 45080R-.T W2 @
TIC-25 MSE-42455 SP4X9 K N
45200R-.T (for Shim Screw)
(P8X23TL
(Left-hand Thread)
MSE 45063R-.T-M Clamp screw (1) has Left-hand thread.
45200R-..T-M Therefore, turn the wrench to the right
to remove the insert.

Mounting bolt (SP8X35) is included for MSE45040R-.T-M.
Mounting bolt (HH10X30S) is included for MSE45050R-.T-M and MSE45063R-.T-M.
Mounting bolt (HH12X35) is included for MSE45080R-.T-M and MSE45080R-.T.
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Former parts list

wv
)
-
©
o
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©
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MSE45 (End mill)
Spare parts
Clamp set Wrench Shim Shim screw
Description @
S oy &
= = B
N’
MSE 4550
4563 (PS-6M Lw-3 MSE-4245 SP3X8
4580-32
MSE45-SF (Face mill)
(1) Cartridge (2) Clamp (3) Clamp (4) Clamp screw | (5) Adjustment screw (6) Wrench
Description A S =
< g~ )z = =
MSE 45.R-.T-SF
LSE-445SR Ca3R C44B Wex17 SV-60136TR T1C-20
45.R-T-M-SF (for Insert) (for Cartridge)
Mounting bolt (HH10X30S) is included for MSE45063R-4T-M-SF.
Mounting bolt (HH12X35) is included for MSE45080R-5T-M-SF.
MSD45 (Face mill)
(1) Cartridge (2) Cartridge clamp screw (3) Clamp (4) Clamp screw Wrench
Description ﬁ @)
) & ©
7 c €
MSD 45..R LSD-445R HH4X16 C20R TH8X15 TH-4
- Mounting bolt (HH12X35) is included for MSD4580R.
MSDA45 (End mill)
Spare parts
Clamp set Wrench Shim Shim screw
Description (O ®
= gl 5
= T =
N’
MSD 4550
4563 (PS-6M Lw-3 MSD-42 SP3X8
4580-32
MSO045 (Face mill)
(1) Cartridge (2) Cartridge clamp screw (3) Clamp (4) Clamp screw Wrench
Description
MsO 45.R LS0-445R HH4X16 TH8X15 TH-4
MSO045-S (End mill)
Spare parts
Description
Shim Shim screw Clamp Clamp screw Wrench
MSso 45.-S MS0-4T245 SP3X6 CH-20R TH8X15 TH-4
MS045-09 (Face mill) MS045-S-09 (End mill)
Spare parts Spare parts
Description Description
Clamp screw Wrench Clamp screw Wrench
MSO 45..R-09 SB-3060TR DT-10 MSO 45..-532-09 SB-3060TR DT-10
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MSP15 / MSE15 (End mill)

Clamp set Wrench Shim Shim screw
Description ,g =)
e Y—F
= &> =
=
Msp 15.. (PS-6M LW-3 MSP-42 SP3X8
MSE 15.. (CPS-6M LW-3 MSE-4215 SP3X8
MSP15 (Face mill)
(1) Cartridge  |(2) Cartridge clamp screw (4) Clamp screw Wrench
Description
MsP 15..R LSP-415R HH4X16 TH8X15 TH-4 %)
Mounting bolt (HH12X35) is included in MSP1580R.
MEC (Face mill) MEC (End mill)
Spare parts Spare parts
Description Description
Clamp screw Wrench Clamp screw Wrench
MEC ~R11-T(-M) SB-2555TRG DTM-8 MEC .~W.-1103(-H) SB-2545TR DTM-8
.R-17-.T(-M) SB-4070TRN DTM-15 LAWLS1T3(-H) SB-2555TRG DTM-8
.-W..-1704-H SB-4070TRN DTM-15
MECX (Face Mill) MECX (End mill)
Spare parts Spare parts
Description Description
Clamp screw Wrench Clamp screw Wrench
MECX 050R-07-12T-M MECX 32-532-07-6T
SB-2042TRG DTM-6 SB-2042TRG DTM-6
063R-07-14T-M 33-532-200-07-6T
MTE90-SF
Cartridge Clamp Clamp Clamp screw Adjustment screw Wrench
Description ' l
1R (92R
MTE 90...-SF LTE-490SR (for Insert) (for Cartrdge) W8X16 SV-60136R T1C-25
MTE90 (Face mill)
(1) Cartridge (2) Cartridge clamp screw (4) Clamp screw Wrench
Description
MTE 90..R LTE-490R HH4X16 TH-4
MTE90 (End mill)
Spare parts
Clamp Clamp screw Wrench Shim Shim screw
Description ‘ ®
e < N H
=
MTE 9050
9063 (CP-8TE W8X18 LW-4 MTE-42 SP3X8
9080-32
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Former parts list

MFWN (Face Mill)
Spare parts
Description
Clamp screw Wrench Anti-seize compound
MFWN 90100R-9T-M
l SB-40140TRN DTM-15 p-37
90250R-18T-M
MS090 (Face mill)
(1) Clamp screw (2) Wrench (3) Shim (4) Shim screw (5) Wrench
Description
@ = B
= = IS =
\" i = i s
[
MO 90.R15-T s @7—7@#
SB-45130TR DTP-20 MS0-5200 SPW-6045 L -
For shim screw
MSO 90...R-15-T-M ( ) @ 0 @ 6 6
Mounting bolt (HH12X35) is included for MSO90080R-15-.T-M and MSO90080R-15-.T
Mounting bolt (HH10X30S) is included for MSO90063R-15-.T-M
MS090-S (End mill) MS090-09 (Face mill)
Spare parts Spare parts
Description Description
Clamp screw Wrench Clamp screw Wrench
Mso 90..-532-09 SB-3080TR DT-10 Mso 90..R-09 SB-3080TR DT-10
90..-532-15 SB-5085TR DT-20
Spare parts Spare parts
Description Description
Clamp screw Wrench Clamp screw Wrench
MEA oS-l SB-2560TR DT-8 DMC 8. (-S.) SB-2545TR FT-8
MEB . S SB-4085TR DT-15 DMC 0. SB-3060TR F1-10
Spare parts
Description
Clamp Clamp screw Wrench Shim Shim screw
MTP 90.. P-8W w8x18 LW-4 KPT-42 SP3X8
Clamp Set Wrench Spare parts
Description
Clamp screw Wrench
Ve MEAL . . 5B-5085TR D120
% 2S 5ES
MTPS .. (PS-25
F1-15
. MTES ... (PS-5ES
i)
S
©
o
¢  MRP-S (End mill)
Q
v Spare parts
Description
Clamp screw Wrench
MRP S -08(-...) SB-3060TR DT-10
woSe -10-T(-...) SB-3080TR DT-10
woSe S12(-T)(-...) SB-4085TR
DT-15
050-542 -12(-300) SB-40115TR
woSe -16(-...) SB-50120TR DT-20
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Former parts list

MRP (Face mill)
Spare parts
Description
Clamp screw Wrench
MRP R -10-.T SB-3080TR DT-10
MRP 050R -12
SB-40115TR
063R -12
DT-15
080R -12
SB-4085TR
080R -12-71
MRP R -16(-.T) SB-50120TR DT-20
MRP R -20 SB-60120TR DT-25
MHD (Helical end mill)
Spare parts
Description Clamp bolt
Clamp screw Wrench Wrench
1 Front piece 2 Front pieces
MHD 32532 SA SB-2560TR DT-8 HH8X50
40-32 -SA LW-6
- HH8X65
40-542 -SA SB-3080TR DT-10
50-S42  -SA HH12X65 Lw-10
MHD 40-542 -SB HH8X40 LW-6
SB-3080TR DT-10 -
50-542 -SB HH12X40 Lw-10
MHD 205520 C
25-S25 -C SB-2560TR DT-8
32-532 -C - - -
40-542 -C
SB-3080TR DT-10
50-542 -C
MHD 32532 A SB-2560TR DT-8 HH8X35 HH8X50
40-532 -A LW-6
HH8X40 HH8X65
40-542 -A SB-3080TR DT-10
50-542 -A HH12X40 HH12X65 Lw-10
MHD 32-532 -A-130 SB-2560TR DT-8 HH8X35 HH8X50 W6
40-32 -A-150 HH8X40 HH8X65
SB-3080TR DT-10
50-542 -A-150 HH12X40 HH12X65 Lw-10
MHD 40-542  -B HH8X40 LW-6
SB-3080TR DT-10 -
50-42 B HH12X40 LW-10
MHD 32 -F SB-2560TR DT-8
40 F - - -
SB-3080TR DT-10
50 -F
MHD (face mill and integral arbor type) %
Spare parts
Description
Clamp screw Wrench Clamp bolt Wrench ©
MHD 63-FMA -SA HH16X90 Lw-14 g
80-FMA -SA HH20X110 Lw-17 v
100-FMA -SA HH24X110 LW-19 8
)
MHD 63-FMA -A HH16X90 LW-14
80-FMA -A HH20X110 Lw-17
100-FMA -A HH24X110 LW-19
MHD 63-BT50 -SA HH16X65 LW-14
80-BT50 -SA SB-3080TR DT-10 HH20X90 w-17
100-BT50 -SA HH24X90 LW-19
MHD 63-BT50 -A HH16X65 LW-14
80-BT50 -A HH20X90 Lw-17
100-BT50 -A HH24X90 LW-19
MHD 63 F
80 F - -
100 -F
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Former parts list

MHD (Radius)
Spare parts
Description Clamp screw Wrench Clamp bolt Wrench
For bottom insert For middle insert For bottom insert For middle insert 1 Front piece 2 Front pieces
MHD 32-532 -4RSA SB-2560TR SB-2560TR DT-8 DT-8 HH8X50
40-532 -5RSA LW-6
SB-3080TR DT-10 - HH8X55
40-542 -5RSA SB-3080TR DT-10
50-542 -6RSA SB-4085TR DT-15 HH12X55 LW-10
MHD 32-532 -A SB-2560TR DT-8 HH8X50
40-532 -A LW-6
- HH8X65
40-542 -A SB-3080TR DT-10
50-542 -A HH12X65 Lw-10
MHD 32 -F SB-2560TR DT-8
40 £ . ) -
SB-3080TR DT-10
50 -F
MHD 32 -4RF SB-2560TR SB-2560TR DT-8 DT-8
40 -5RF SB-3080TR DT-10 - - -
SB-3080TR DT-10
50 -6RF SB-4085TR DT-15
Spare parts
Description
Clamp screw Wrench
MEZ 16-516.... SB-2040TRG DTM-6
20-520.... SB-2555TRG DT-8
25-525.... SB-3070TRG DT-10
32-532.... SB-4070TRG DT-15
40-532.... SB-3070TRG DT-10
50-542.. SB-4070TRG DT-15
Spare parts
Description
Clamp set Wrench
Mal .10 CPS-6F LW-3
MVG Blank tool
Spare parts . Spare parts
Description Description
Clamp set Wrench Coolant pipe
MVG (PS-6V LW-3 T63H BL...-... (L63-1
Flange holder
% Spare parts
Description
Screw Wrench Mounting bolt Wrench Adjustment screw Wrench
7 SF22F -SCLCLO9 -40P SB-4085TR FT-15 HH5X30 LW-4 HS3X4 LW-1.5
i)
E -SDUCLT1 -40P SB-4085TR FT-15 HH5X30 LW-4 HS3X4 LW-1.5
o
1) -SVUBLT1 40P SB-2570TR F1-8 HH5X30 Lw-4 HS3X4 LW-1.5
S
8_ -KTGFL16 ~ -40P SB-4070TRS F1-10 HH5X30 LW-4 HS3X4 LW-1.5
n -KTTXL16  -40P SB-4070TRW F1-8 HH5X30 LW-4 HS3X4 LW-1.5
Flange holder (Sleeve type)
Spare parts
Description Screw
Mounting bolt Wrench Adjustment screw Wrench Wrench
(for fixing toolholder)
SF22F -SH..  -40P HH5X30 LW-4 HS3X4 LW-1.5 HS6X4P Lw-3
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